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ITEM  NO.  PARTS NO. DESCRIPTION QTY REMARK
51 GB/T97.1 FLAT WASHER 5 2

52 GB/T6170 NUT M5 2

53 Gates XPA975 BELT 1

54 GB/T894 RETAINING RING Φ17 7

55 GB/T894 RETAINING RING Φ40 1

56 GB/T276-62203 BEARING 1

57 MCS-240-043-02 TENSIONER 1

58 MCS-240-043-01 TENSIONER SHAFT 1

59 GB/T5783 HEX HEAD SCREW M8X16 2

60 GB/T5783 HEX HEAD SCREW M10X90 4

61 MCS-240-044 CASTOR WHEEL 4

62 MCS-240-019-01 SHAFT 1

63 MCS-240-034 FIXING PLATE 1

64 MCS-240-017 POLE 1

65 MCS-240-019-02 AXLE 2

66 MCS-240-018 AXLE SUPPORT 2

67 MCS-240-019-03 AXLE 1

68 GB/T276-6203 BEARING 8

69 MCS-240-045 PULLEY 1

69 MCS-240-042 GASKET 1

70 MCS-240-026 BELT GUARD 1

71 GB/T5783 HEX HEAD SCREW M6X20 5

72 GB/T5783 HEX HEAD SCREW M10X20 2

73 GB/T5783 HEX HEAD SCREW M8X20 3

74 MCS-240-053 PRESSURE PLATE 1

75 MCS-240-041 MUDGUARD 1

76 GB/T70.1 SOCKET HEAD SCREW M10X90 1

77 MCS-240-032 SUPPORT 1

78 GB/T5783 HEX HEAD SCREW M10X80 1

79 MCS-240-031 SLEEVE 2

80 JB3717.22-Z64-7 KNOB M10 1

81 GB/T1093 KEY 5X20 1

82 MCS-240-029-01 SCREW ROD 1

83 MCS-240-029-05 GASKET 1

84 JBT7273.5 HAND WHEEL 1

85 MCS-240-029-06 GASKET 1

86 GB/T6172.1 HEXAGON NUT M10 1

87 GB/T923 NUT M10 1

88 MG12-0731 HANDLE GRIP 2

89 MCS-240-030-00 HANDLE PIPE 1

90 GB/T 820
CROSS RECESSED COUNTER SUNK
HEAD SCREW M5X10

2

91 PCTY.18 CABLE 1

92 ON-OFF SWITCH 1

93 GB/T70.1 SOCKET HEAD SCREW M4X6 2

94 GB/T5783 HEX HEAD SCREW M8X50 1

95 MCS-240-037 PLUG 1
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ITEM  NO.  PARTS NO. DESCRIPTION QTY REMARK
1 GX200 ENGINE 1

2 GB/T70.1 SOCKET HEAD SCREW M8X40 4

3 GB/T97.1 FLAT WASHER 8 11

4 GB/T889.1 LOCK NUT M8 4

5 MCS-240-46 BUSHING 1

6 GB/T96 WASHER 6 1

7 GB/T276-6201 BEARING 1

8 GB/T70.1 SOCKET HEAD SCREW M6X10 1

9 GB/T93 SPRING WASHER 6 5

10 GB/T301 BEARING 1

11 MCS-240-029-03-00 T-NUT 1

12 MCS-240-029-04 PIN 1

13 GB/T91 SPLIT PIN 2X20 1

14 MCS-240-029-02 PUSH ROD 2

15 MCS-240-016 PIN ROLL 1

16 MCS-240-033 CONNECTOR 1

17 GB/T6170 NUT M10 5

18 GB/T97.1 FLAT WASHER 6 4

19 GB/T5783 HEX HEAD SCREW M6X16 4

20 MCS-240-00-B BASE PLATE 1

21 GB/T5783 HEX HEAD SCREW M10X110 1

22 MCS-240-027-00 POINTER 1

23 GB/T97.1 FLAT WASHER 10 7

24 MCS-240-54 LOCATING BUSH 1 1

25 MCS-240-028 POINTER WHEEL 2

26 MCS-240-55 LOCATING BUSH 2 1

27 GB/T5783 HEX HEAD SCREW M10X120 1

28 MCS-240-035 NUT 1

29 MCS-240-023-02 FLANGE B 1

30 cutting bladeΦ250 BLADE 1

31 MCS-240-023-01 FLANGE A 1

32 MCS-240-20 BRACKET 2

33 GB/T7813 BEARING MOUNT 2

34 GB/T1093 KEY 5X16 1

35 MCS-240-022 PRINCIPAL AXIS 1

36 GB/T1093 KEY 5X17 1

37 MCS-240-021 PULLEY 1

38 GB/T894 RETAINING RING Φ20 1

39 MCS-240-036 TENSION SPRING 1

40 GB/T 819.1 SOCKET HEAD SCREW M5X16 2

41 MCS-240-002 LOCATING BUSH 2

42 MCS-240-025 SHAFT 1

43 MCS-240-024 WHEEL GUARD 1

44 GB/T6170 NUT M8 5

45 MCS-240-040 MUDGUARD 1

46 MCS-240-052 PRESSURE PLATE 1

47 GB/T93 SPRING WASHER 8 4

48 GB/T5783 HEX HEAD SCREW M8X25 3

49 GB/T70.1 SOCKET HEAD SCREW M5X30 2

50 PCTY.31 FIXTURE BLOCK 1
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